Rev 1.0

User Manual
AC3212



User Manual
All the information is correct at the time of print



IMPORTANT!

Please read all instructions carefully before using this product.

Retain this manual for future reference,

The specifications of this product may vary slightly from the illustrations and are
subject to change without notice.

CONTENT

Safety Instructions 01
Warranty Claim 03
Product Parts 04
Product Installation 08
Exercise Guide 11
Product Operation Guide 13
Trouble Shooting 14
Product Maintenance 14
Product Specification 15
Contact Us 16

Thank you for purchasing the Ogawa iSpeed .

Before operating this unit, please read this manual carefully to
ensure optimum performance and safety.

This manual should be kept available for future reference.

REMARK:

For product improvement, the company reserves the right to change
the design and specification at any time without prior notice.
Pictures are for reference use only and may differ from the actual
product.



Q

OGAWA

& Caution

Read this user manual carefully before use.

Safety Instructions

Follow the assembly instructions carefully.

It is important to read the entire manual before assembling and using the equipment.
Safe and efficient use can only be achieved if the equipment is assembled, maintained
and used properly. It is your responsibility to ensure that all users of the equipment
are informed of all warnings and precautions.

1.Before starting any exercise program you should consult your doctor to
determine if you have any physical or health conditions that could create a risk to
your health and safety, or prevent you from using the equipment properly. Your
doctor's advice is essential if you are taking medication that affects your heart rate,
blood pressure or cholesterol level.

2.Be aware of your body's signals. Incorrect or excessive exercise can damage
your health. Stop exercising if you experience any of the following symptoms: Pain,
tightness in your chest, irregular heartbeat, extreme shortness of breath, feeling
light headed, dizzy or nauseous. If you do experience any of these conditions you
should consult your doctor before continuing with your exercise program.

3.Keep children and pets away from the equipment. The equipment is designed
for adult use only.

4.Use the equipment on a solid, flat level surface with a protective cover for your
floor or carpet. For safety, the equipment should have at least 0.6 meter of free
space all around it.

5.Before using the equipment, check the nuts and bolts are securely tightened.
Some parts like pedals etc.

6.The safety level of the equipment can only be maintained if it is regularly
examined for damage and/or wear and tear.

User Manual 1



BRRBA

P i

Healthy World Lifestyle Sdn Bhd
No. 22 Jalan Anggerik Mokara 31/47
Kota Kemuning, 40460 Shah Alam
Selangor Darul Ehsan, Malaysia.
Hii%: +603-5121 4286

fEE.: +603-5121 4386

User Manual 16

(*)
O Safety Instructions

OGAWA

7. Always use the equipment as indicated. If you find any defective components
whilst assembling or checking the equipment, or if you hear any unusual noise
coming from the equipment during use, stop. Do not use the equipment until the
problem has been rectified.

8. Wear suitable clothing whilst using the equipment. Avoid wearing loose clothing
which may get caught in the equipment or that may restrict or prevent movement.
Please cycle it slowly in the beginning. Please hold the handlebar tightly and do
not let your body leave the seat when exercise.

9. The equipment has been tested and certified to EN957 under class H.C.
Suitable for domestic, home use only. Maximum weight of user, 100kg. Breaking
is speed independent. Keep clothes, jewelry or loose items away from moving
parts.

10. The equipment is not suitable for therapeutic use.

11. Care must be taken when lifting or moving the equipment so as not to injure
your back. Always use proper lifting techniques and/or use assistance.

/ Please note:
A Maximum weight capacity for the Ogawa iSpeed is 100 kg.
WARNING

/1. WARNING

BEFORE BEGINNING ANY EXERCISE PROGRAM CONSULT YOUR
PHYSICIAN. THIS IS ESPECIALLY IMPORTANT FOR INDIVIDUALS WITH
PRE-EXISTING HEALTH PROBLEMS. READ ALL INSTRUCTIONS BEFORE
USING THIS FITNESS EQUIPMENT. WE ASSUME NO RESPONSIBILITY FOR
PERSONAL INJURY OR PROPERTY DAMAGE SUSTAINED BY OR
THROUGH THE USE OF THIS PRODUCT.

This marking indicates that this product should not be disposed with other
household wastes throughout the EU. To prevent possible harm to the
environment or human health from uncontrolled waste disposal, recycle it
responsibly to promote the sustainable reuse of material resources.

=150

j Caution: Read this user manual carefully before use.
1

User Manual 2



Q
Warranty Claim

OGAWA

1.Warranty is not transferable.

2.This warranty is effective only if the product is purchased from OGAWA or its
authorized dealers.

3.Proof of purchase (original receipt) is required for all warranty repairs.

4. All implied warranties, including but not limited to these implied warranties of

fitness and merchantability, are limited to one (1) year from the date of purchase.

5.Damage due to misuse, improper treatment and unauthorized modification
and repairs are not covered by this warranty.

6.Warranty does not cover accessories and add-ons, which do not belong to this
product.

7. Warranty is not effective to rental, business, commercial, institutional, or other
non-residential users.

8.All services covered by this warranty must be approved by OGAWA and
repaired by authorized technicians only.

9.1f replacement parts for defective materials are not available, OGAWA
reserves the right to make substitutions in lieu of repair or replacement.

User Manual 3

OGAWA

7= R

By OGAWA iSpeed
LRy AC3212
AL RSF (KD 59*25*47 ik

P RO KD

79*44*107 58 %

i 15 AT
EE 17 N7
UIRCIES 100 AT
B, LLTEAN
R Steel, ABS, PP

User Manual 15




Q

OGAWA
SSEXERRE
i I IS BE
BB B AR B AR YRR T B
MTRRER | bR AR EH AR SRR
5 ST ST | RIS MR

7= RIE

1. ZARAHIAAE R I T8 F AR BT ) Pt TR LS R
2. WEGHEMIIRIERTH, REHEEL.
3. EREERET. IREFHAS), B, BUF. JERENLEEMEERES N RE .

4. MEASMINTE S A TRE RINFRE TIRE . BAE R 450K f5 AT AE S b R M7 K BT, DABESstaR

mAESE.

User Manual 14

Q
OGAWA

Before you begin assembly, please take a moment to review the Hardware and
Parts List on the following pages. Each part has been illustrated and numbered for

easy identification.

Product Parts

User Manual 4



C

OGAWA

Product Parts

ASSEMBLY TOOLS AND NECESSARY PARTS

1 ]
13
S15 X 1pe 6 X 1pc
1.Wrench A 2. Wrench B
S17 S19 m X 4sets
X 1pc
3. Wrench C 1. #3 Carriage bolt M10*56*L24
2.#4 Domed nut M10
3. #5 Arc washer ©20*10.5*2.0
X1 pc X1 pe

1. #28 Adjust konb M12 1.#65 Plastic cover clamp

User Manual 5

Q

OGAWA ol R

ThReSH:

FFTAITIME) ..ot e e e e e e e e e e 2. 00:00-99:59

JAE (SPEED) ittt e i ettt 0-99.9KM/H(ML/H)
FLFE (DIST) it ittt et et e e ettt e e e e e . 0-999. 9KM(ML)
PHE=REEFLCAL) .ottt e e e 0-9999KCAL
AVLFRE(ODO) .. v e e e e e e 2. 0-999.9KM(ML)
AFR CPULSED ottt e et e 40-240BPM
R R

TOREVIH=AETMODE : L2 5 FIoR Ak PR R BT S ThBE, KA =Fbed, B HURRODOMY BT A7 Bdls 4 v
FFRITIME: $5MODE4ZHE, k&7 kAR IS M TIMEAL S, A0 3% a8 S I Uh 45 1k st ]

FERESPEED: 4ZMODEAZ 4, ik S3g [ BESPEEDAL B, K0 3 iz ik e v F g I e 3 o
BLFEDISTANCE: #MODE#cHE, k37 38 1h) FUREDTSTANCER: B, Hic s RIS sh TR BI5 1b 10 TR 4
HAE=FBRECAL: JLMODEFRE, 1A LR M R BCALALE, Fid s BB shHFhFs I FE .
BEFRODO: FMODEFEE, k&7 SkHR i F0DOM ', Hic 5k BoRIg 2l Ik 21 T e Ht Iz 2 11 8 LR
2ZEPLUSE: FMODESZHE, ik kdi ) DA PLUSERL B, XU SR G s i AE Bl 26 54l 25 G )
BIRe

FARESCAN:  BERGPURS [ Y14 R S AN T RES AL

HI B FFSRAUTO ON/OFF: 47 il sl e I8N (5 SN RS, RGEA NI IR AR, 2 DU 43 b
N TCHL AR U R ATIE AR SRS, RE A3 K MHIE IR TAE,

FEEBATTERY: SR BB AN IE T, 05 T8 2o e s p it

User Manual 13



I
OGAWA Ve R
SR B

FERCHAE — BB B2 B CHEE NS IEHF15-2000 1), HIRBEMSIR 4 Dy I PR LIk
LA CURAE IR Jy o BERFBOAR— BN ()5 AR FBK B S R st i o~ B4 P i iR L B (AR
oy o Eadfk. TRESHE - XM TIRE C MR, TR — AR A o

HEART RATE
200 | T
i N
~~~~~ -l MAXIMUM
140 TARGET ZONE o
0
120 :
100
e ] COOL DOWN
80

20 25 30 35 40 45 50 55 60 65 70 75  AGE

KABBOE Y T AL RSB BCRLA R, B RSRRSEANER . SREIEI N, 8L
5 or8, R A RTI ARSI, EEAZIERLA .
A PV B S BB TN B R IR, IS FT e IR KRR L A 07, e 2 R A AR A I ] EL AR
A He kS
ER7E

R fd £ PR Rl A B AT DA KR A B AR B BE g, PR DBOOBERRS) . A T IX M B RE A A O
Iz 3 .

User Manual 12

@

OGAWA

Product Parts

Part No. Description Q'ty
1 End Caps For Rear Stabilizer (for 50 tube) 2
2 Rear Stabilizer ¢50*430 1
3 Carriage Bolt M10*56*L.24 4
4 Domed Nut M10 4
5 Arc Washer 20*$10.5*2.0 4

6L/6R Pedal 11
7 Transportation Wheel For Front Stabilizer 2
8 Front Stabilizer b50*380 1
9 Allen Bolt M8*15 4
10 Arc Washer $©16*¢8*1.5 4
11 Self-tapping Screw ST4.2*20 6
12 Front Post 1
13 8 Level Manual Tension Knob 1
14 Screw M5*45 1
15 Flat Washer 6 1
16 Screw For Computer M5*15 2
17 Computer 1
18 Handlebar 1
19 Self-tapping Screw ST4.0*18 2
20 End Cap For Handlebar 2
21 Foam Grip 2
22 Pulse Sensor 2
23 Seat 1
24 Seat Post 1
25 Flat Washer 8 8
26 Lock Nut M8 5
27 Bushing 1
28 Adjust Knob M12 1
29 Main Frame 1
30 Chain Cover 2
31 Self-tapping Screw ST4.2*20 4
32 Belt PJ4/270 1
33 Spring 10*¢p1.0*53 1
34 Lower Tension Wire 1

User Manual 6




C

OGAWA Product Parts
Part No. Description Q'ty
35 Hex Bolt M8*20 1
36 Flat Washer v24*8.4*2.0 1
37 Flywheel $180 1
38 Spacer ©21*15.2*2.0 1
39 Wave Washer 21*15*0.5 1
40 Bearing 6002Z 2
41 Hex Bolt M6*20 1
42 Hex Nut M6 1
43 Magnet 4
44 Plastic Holder For Magnet 1
45 Iron Holder For Magnet 1
46 Nut 1
47 Washer ¢35*2.0 1
48 Inside Bearing Collar 1
49 Ball Bearing 2
50 Bearing Housing 2
51 Outside Bearing Collar 1
52 Big Washer v40*2.8 1
53 Belt-driven Wheel p200/PJ6 1
54 Crank 1
55 Self-tapping Screw 1
56 Sensor 1
57 Idler Plate 1
58 Bearing 6000Z 2
59 Clip 10 1
60 Spring For Idler ©20*¢3.2*39 1
61 Axle For Flywheel 1
62 Crank cover 2
63 Washer 8 2
64 Hex bolt M8*35 2
65 Handlebar plastic cover 1
66 Wire plug 2
A1 Middle Computer Wire 1
B1 Lower Hand Pulse Wire 2

User Manual 7

O

HRIZS
NEIRERIZE), RIFMMREZES). RERIL
WA S AT, BSEH 5~10 Ahiokig . s
TR T A RIS ) —— 1 5 Ik, fE SRR
Vit 10 FOEHE ], TR A TR Y — i
1. H TR
SR, B AT AT, LT AR B
PR S s BE . (RFE 10~15 %, ARG L. &
3w WE D .
2. R
ARTET I RS b, 40— SRR L. 050 — 4%
PG, A I B — BRI . RO F 2
BB . fRFF 10~15 B, SRJEHA . f— AR E ST
fig 3 (WE2) .
3. /MR AN BRI e R
W FREE s Sr, —WTEfS . RIFEMRE L H.
VSR, R ER  7 R CREE 10~15 &P, SR
SRS . A 2BRES 3k (LI 3) .
4. MULAUHR
DA FHR B st 7 4R P, SR A F SR,
PR A ARG AG 1 RS 4y, T 8 AR i 380 A i 1T
MIRARESK . (7 10~15 %, SRJEHHL. F—&MRE
T3k (WE D .
5. FN CKERAMKILED MR
TRV AER, R RSN R o U U
75 T o PRFE 10~15 B, SRJE A . A M 3 K (W
5 .

User Manual 11



3 Product Installation
PR R A
%Eim ; e kS STEP 1
B TH (25) RUREE (26) KAk (23) BIfEALHREE (24) L. - ) . ) .
BRI (24) FEAFIEST (20) th, FEATEHEAL (28) KILBILT. Attach front stabilizer (8) to main frame (29), tighten with carriage bolt (3), arc washer (5) and

domed nut (4).Then attach rear stabilizer (2) to main frame (29), tighten with carriage bolt (3), arc
o washer (5) and domed nut (4).

STEP 5
A (BLR) 42 (54L/RD L.
R M (6L 1, ROEREERE . MR (6R) I, MBI FHiER .

STEP 2

] join middle computer wire (A1) to lower computer wire (56). (Please see insert)

B Release tension knob on front post then connect upper tension wire (13) with lower
tension wire (34). Insert upper tension wire (13) nut onto the lower tension cable (34)
bracket slot, pull upper tension wire (13) and slide through lower tension wire (34)

&7 bracket to vertical direction. Wire nut will sit on top of the cable bracket.

B Insert front post (12) into main frame (29) and secure using four Allen bolts (9) and four
arc washers (10). Put the front cover down.

User Manual 10 User Manual 8



O

O G AWA Product Installation

STEP 3

1.Secure handlebar(18) to handlebar post(12) with bolts(64) and spring washers(63),

then attach the plastic cover clamp(65).

2.Take out wire plug (66), thread the HP wire to upright(12),then, block the wire

plug(66).

3.Connect monitor wire (17b)with handle pulse wire (B1), and connect the sensor wire
(A1) with monitor wire (17a), Secure the monitor (17) to upright (12) with

screw(16).

OGAWA

=%

B fARA (63) . ANAEKE (64) BT (18) BiERSIHE (12) E, RERAEL%E

(65)

BB (66) i, BOERL (B1) gAMLY, HFMNPIHE BB TEA LR R
RIG, HEIE (66) Z2dstT.

B OEERTEEL (17b) 50R4E (B1) , BTFRPY%E (A1) 5RFERBEL (17a) .
RIGHIZZL (6) KHTE (17) Bifedhsik: (12) B rEA b

User Manual 9

User Manual 9



OGAWA L
BB

g2z (3) . JUBRK (5) MmAUEERE (4) MR aTieE (8) MEIE (2) BiEELR (29)

L, REIER R SRR (4) .

B TR (A1) 5K (56) .

FROR BB (13) 1T, AREERMAE LB (13) S5H0M FEREZ (34) o MR
B (13) I ZRE RO T Bk (34) , WA

BRI (12) RAEZR (29) i, JEAIREE (9 | IURER (100 8.

et 2
]
]

User Manual 8

@
OGAWA

STEP 4

B Attach Seat (23) to Seat post (24), tighten with three flat washer (25) and three lock nut
(26). Insert the seat post (24) with seat (23) into the main frame (29), Lock it at suitable
position with adjust knob (28).

u / >

=%

STEP 5
Attach Left Pedal strap to Left Pedal (6L) which is marked with decal "L". Doing same for Right
Pedal (6R). Then attach Left Pedal (6L) and Right Pedal (6R) to their appropriate Crank Arm (54).
The right pedal is on the right hand side of the cycle as you sit on it. Note that the right pedal should
be threaded on clockwise and the left pedal on counter-clockwise.

User Manual 10



it G
O GAWA Exercise Guide O GAWA ~ f

The Warm Up Phase Part No. Q'ty
35 7N F IR R M8*20 1
This Stage helps get the blood flowing around the body and the muscles working properly. It 36 T4p24*p8.4*2.0 1
will also reduce the risk of cramp and muscle injury. It is advisable to do a few stretching 37 ke L
exercises as shown below. Each stretch should be held for approximately 30 seconds, do not force 38 B $21"$15.2°2.0 L
or jerk your muscles into a stretch — if it hurts, STOP. 39 BN 921" 915°0.5 1
40 & 60022 2
1.Down Stretch 41 7N AR M6*20 1
Bend your knees slightly and body slowly, let your 42 NHERE M6 1
back and shoulders relax, and try to touch your 43 Wik 4
toes. Keep it for 10 ~15 seconds, repeat 3 times. 44 R T 2% 1
2. Hamstring Stretch 45 HEIIHR 1
Sitting on a clean cushion, then bend your right 46 il 1
foot. Place your left foot against the inner thigh 47 HFp352.0 1
of your right foot. Try to touch your toes . 48 IR R 1
Keep it for 10 “15 seconds, repeat each foot 3 49 VRGN 2
times . 50 BRI 2
51 =R RE 1
3. Calf and Foot Stretching 52 I pa072.8 y
Stand and place both hands on a wall or a tree, one 53 i 454 p200/PJ6 1
foot behind. Keep the behind foot stand and it’ 54 i y
s heel on the floor, then tilt to the wall or
tree. Keep it for 10 "15 seconds, repeat each foot 55 I SR 2 1
3 times . 56 SN2 1
57 R HRIRE S 1
4 Quadriceps Stretch 58 HIK 60002 2
Place your left hands against a wall or a desk to 59 T P10 1
aid your balance. Then grasp your ankle with your 60 G D20*P3.2*39 1
left hand and pull your foot toward your buttocks. 61 YEE 1
Keep it for 10 ~15 seconds, repeat each foot 3 62 BB 2% 2
times . 63 H P8 2
5. Groin Stretch 64 N IR EEMB 35 2
Sit with your knees flexed and soles of feet 22 ﬂi}:\;& ;
together. Hold your ankles and bend at your -
hips. Keep it for 10 ~15 seconds, repeat 3 Al TRk 1
times. B1 LFL 2

User Manual 11 User Manual 7



OGAWA

7= R
Part No. Q'ty
1 Ja I 8 2
2 Ji 1
3 1242 M10*56*.24 4
4 HIEEE M10 4
5 UK p20*h10.5722.0 | 4
6L/6R s 1/1
7 T 2
8 il 1
9 1244 M8*15 4
10 BN D16*h8*1.5 4
" H Bigs ST4.2*20 6
12 h A 1
13 (e 1
14 1242 M5*45 1
15 - #cp6 1
16 22 M5*15 2
17 HTR 1
18 T 1
19 I 2% ST4.0*18 2
20 Pk 2
21 BTN 2
22 DEK 2
23 AL g 1
24 A I 1
25 FHh8 8
26 125 M8 5
27 B 1
28 W EA M12 1
29 4 1
30 B 2
31 [ Wig 4% ST4.2*20 4
32 s PJ4/270 1
33 W D10*P1.0*53 1
34 T Bk 1

User Manual 6

Exercise Guide

OGAWA

Exercise Stage

This stage should last for a minimum of 12 minutes though most people start at about 15~20
minutes. After repeat it easily for several times,you can increase training strength.After exercising for a
period of time,your heart beat will be close to the best position in the graph as below (Shaded part).Note:
This exercising is for your whole life,it can not complete in one night,so you should keep it .

HEART RATE
o
« R
: e
g MAXIMUM
- TARGET ZONE 85%
(]
120 :
100
e ] COOL DOWN
80

20 25 30 35 40 45 50 55 60 65 70 75  AGE

Recovery Phase

This stage is to let your Cardio-vascular System and muscles wind down. This is a repeat of the warm up
exercise e.g. reduce your tempo, continue for approximately 5 minutes. Then repeat the exercise
phase,please be careful not to force or jerk your muscles.

When using elliptical fitness exercises, please don't increase training intensity arbitrarily. It may make
your leg muscles sprain, which means you can't continue exercising for a long time.

Equipment Tip

Adjusting the Tension Control can change the resistance of the equipment,the high resistance the harder
to step. Users can use this device to find a suit

User Manual 12



Product Operation Guide

OGAWA
CONSOLE INSTRUCTION

SPECIFICATIONS:
TIME ... ... 00:00-99:59

SPEED(SPD)..... v oe e oo .. 0-99. OKM/H(ML/H)
DISTANCE(DIST) ..o+ ev. ot eeee oo ... 0-999. OKM(ML)
CALORIE(CAL) ... coe e oot et 0-9999KCAL
ODOMETER(ODO)... .0-999.9KM(ML)
PULSE(PULY oo 40-240BPM
KEYFUNCTIONS:

MODE (SELECT/RESET) : This key lets you to select and lock on to a particular function you want.
SET(IF HAVE): Can to proceed the data establish for “TIME” “DISTANCE” “CALORIES".
CLEAR(RESET): The key to reset the value to zero by pressing the key.
OPERATION PROCEDURES:
1. AUTO ON/OFF

The system turns on when any key is pressed or when it sensor an input from the speed sensor.

The system turns off automatically when the speed has no signal input or on key are pressed for
approximately 4 minutes.
2. RESET
The unit can be reset by either changing battery or pressing the MODE key for 3 seconds.
3. MODE
To choose the SCAN or LOCK if you do not want the scan mode, press the MODE key when the
pointer on the function you want which begins blinking.
FUNCTIONS:
1. TIME: Press the MODE key until pointer lock on to TIME. The total working me will be shown
when starting exercise.
2. SPEED: Press the MODE key until the pointer advanced to SPEED. The current speed will be
shown.
3. DISTANCE: Press the MODE key until the pointer advanced to DISTANCE. The distance of each
workout will be displayed.
4. CALORIE: Press the MODE key until pointer lock on to CALORIE. The calorie burned will be
displayed when displayed will be shown.
5. ODOMETER (IF HAVE): Press the MODE key until the pointer advanced to ODEMETER. The
total accumulated distance will be shown.
6.PULSE(IF HAVE):Press the MODE key until the pointer advance to PULSE, User’s current heart
rate will be displayed in beats per minute. Place the palms of your hands on both of the contact
parts(or put ear-clip to ear), and wait for 30 seconds for the most accurate reading.
SCAN: Automatically display changes every 4 seconds.
BATTERY:
If improper display on monitor, please reinstall the batteries to have a good result.

User Manual 13

o
OGAWA
TEMZEHA
1 ]
13
S15 X 1pc S6 X 1pc
1.IF A 2. 1F B
S17 S19 (m X 4sets
X1pc
3. ]°F C 1. #3 12 M10*56*L24
2. #4 FHHRIEEEM10
3. #5 YU 920*10.5*2.0
X1 pc x1pe
1. #28 T EHL M12 1.#65 1Lk

User Manual 5



¢ ¢
Trouble Shooting

— OGAWA
W AR A HT, W5 PR B ™= W e 5 B, AT AR W 5 A Trouble Reasons Solution Remark
Without sensor Sensor wire didn't re-connected th sensor

connected well or broken \wire or replace with new
'sensor wire

Computer Computer battery runs  |Replace new battery or
without display  |oytor battery negative  [check the battery negative
and positive inreverse and positive side correct

or not
Noisy Moving partsislooseor [Tightentheloosepartsor
lack of lubricatingoil \wipe lubricating oil

PRODUCT MAINTENANCE

1.When you don't use the exercise bike for a long time, please take out the
computer battery to avoid running out of battery.

2.0ften clean the exercise bike with clean cloth to keep the clean appearance.

3.Please pay attention to the connection parts, screws, nuts loose or not,
frayed or not, broken or not. And often wipe the oil to improve the flexibility of
bike.

4. Please set up bike in a dry level place and keep itaway from moisture and water.
When you finished exercise, please don't forget to wipe the sweat from bike to
avoid the appearance rusting.

|

95 26 59 32

User Manual 4 User Manual 14



O

OGAWA

Product Specification

Product name

OGAWA iSpeed

Model

AC3212

Packing dimension (cm)

59*25*47 cm

Product dimension (cm)

79*44*107.5 cm

Net weight 15 kg
Gross weight 17 kg
Max load 100kg
Colour Blue/Red
Material Steel, ABS, PP

User Manual 15

O

Lo AECRBURA AT AL,

BRAEE

2. ARERAEHR S5 SR £ OGAWA Il S [ iy A7 2K o
3. EESRARMBIIRSS IR 7R IE AR I SRR
4. AEREVEHIN K AEB RS AR Z HE—F AL

5. WITHARME], AGIORIFLLERZ AL B SC M L ST S B HOR, A)s T4k

BV .

>

- WOREVEEA GRS AR T A SR
7. WREVERAGE N TG, 25, wk, AU IR AR AR .

- BEARESE T K Y I 55 0 AN ZE 1k OGAWA FZAL,  (H M AUAL I B AR N R YEE .

o]

©

- AT EH YA IEETR,  OGAWATT ALK I AR L AT 415

User Manual 3



@—

OGAWA

TR
OGAWA iSpeed #k/k# i 100 AT

L =

FHGATATEIRTERI 0T, WS ARMR W TS CAFEE RS
A B3 2508 2 W, A W] o LR HIAS ™ it BT N B 40 55 sl B2, AR m AN B

==
Dlo

Ak BRUE A5 ) IERf VA
AFREIORM - AT B 5, AT S RKEL A — B 5 W RERER
R IRITEL N A R vT REIE I 0357 RS I [RS8 o o) A vl R A RO AE A P
VIR L A 5, AR S PR, oy S SRR BRI ICR . AT TRERE ™ bk
AR AT 2 A1

TERL: WA AT e e LA e

B 150

User Manual 2

MALAYSIA

Healthy World Lifestyle Sdn Bhd

No. 22 Jalan Anggerik Mokara 31/47
Kota Kemuning, 40460 Shah Alam
Selangor Darul Ehsan, Malaysia.
Tel: +603-5121 4286

Fax: +603-5121 4386

User Manual 16



WekieF
7= A UL PR

BRRTA

OGAWA E.LVEX i #5i%# 1Speed , fE I RIIR BRI UL R 5,

R RZEWHEET. HRELHHPTULH.
ik

A T AR BB SO TR i B AR
7 R LA SR

01

03

04

08

12

13

14

14

15

16

O
ZEYLH

OGAWA

A\

TEAEAE AR B AR B

IN

~ w (3]
J 7 .

10+
11,
12,
13+

14.
v B BT R

TR BB (K R AT 2

NIRRT I % 4x, AR — AT B R b P (K A S B B 02 5 B

AEAC S B TR Ty, X 2Tl

BRI RAFAE R AFBAE — A B GRIR I EUR AR LA I

TEIS TR AE 5 22 ] 2 KV A A B S e i s

WU T e I A BE 4 A T8 R I e ), I REHT BB 2R S Bt B | i@ ¥ L R A AR 412 3
Py SYENE R RS 5 B RN R 2 AR 22 L KK

AN TERf O B R 50 BE (K BB AR TR, R BT B A, MR e — DM oRIIZRE
CEAEIKE . TURF. RS a4, RFERBLRE A CRBIF RS EMRIGE R ERE: PN
TR 5

A AHLE AT IERIRE T A ek, deent Reg R SR OtR Bl

XA A RS — D NIRRT ;

BRI BRI IS B RAEE . I gk — e 1A,

DR AE BB R A Sk B IRAE L Rk e A RO RS RS IR ZRF LB, B SR
NZAERIRN AT A N IO F A RER T 5

SEZE BT TR D IR NSRBI s i, MR 3 2 [R) AT DR (el 5 DL B A i (LT -
fEHF R EAGERIL 100 A7

ER: EESTIERIENA IR MRS RE TR,

&7 AHERELRWRENTUBE, UWrEEBsEsE.

User Manual 1



